URW-6, -60, & -60R RATCHET WRENCHES
EXPLODED VIEW

URW-6 & URW-60R: #200-004-5
URW-60: #200-004-8

PARTS LIST — FOR REFERENCE ONLY

Index  Part Index  Part Index  Part
Number Number Description Qty. Number Number Description Qty. Number Number Description Qty.
1 6190254 Casing le® 30 948-453-0  Allen Head Screw (M6 x 18) 2 53 988-835-0  Thrust Needle Roller Bearing
2 553-103-1  Valve Rod Bushing lom 31 952-220-0  Allen Head Dog Point (NTB-1024) 1
3 438-107-3  Valve Lever lom Screw (M5 x 5) (MEC) 54 988-960-0  Thrust Washer (AS-1024) 2
4 201-108-1  Valve Plug lom 32 960-804-0  U-Nut (M6) 55 975-813-0  Adjusting Spacer (31 x 26 xT) 1
5 191-091-5  Air Inlet Bushing lom 33 962-006-0  Spring Washer (2-45)
6 235-885-0  Silencer lem| 34  968-130-0  Grease Cap (3/16)
7 603-285-1  Rear Plate 35 968-131-0  Grease Cap (1/41) 56 200-381-5  Cam Casing 1
8 603-286-1  Cylinder 36 970-030-0  Pin(H)(1.8x44) 57 200-663-5  Rod Plate Spring 1

9 603-287-1  Rotor
10 603-288-1  Blade
11 603-289-1  Front Plate

37 970-321-0  Pin(H)(4x21)
38 9721140 Roller Pin (3x21)
39 9731240 Roll Pin (3 x 24)

1

2

4

1

1

1

lom
2
1

40 975-117-0  Spacer (20x 10x 1) 1 59 200-285-8  Rear Plate

1
1
2
1
1
1
1
1
1
2
1

PARTS FOR URW-60

om 58 200-025-8  Casing Im

12 200-029-5  Gear Casing 1
13 611-465-1  Internal Gear I 975-169-0  Spacer (21 x 13x0.3) 60 200-381-8  Cam Casing 1
14 603-470-1  Planet Gear 42 975-244-0  Spacer (31.5x 26 x 2) 61 200-663-8  Rod Plate Spring 1
15 200-480-8  Gear Cage (6 MM) 43 976-036-0  Spring (3.6 x13) 62 954.105-0  Allen Head Cone

Point Screw (M4 x 5) 1
17 233-073-0  Gear Casing Lock Nut 45 977-154-0  Cone Spring (7 x 7.5x 17) onm
19 2003468  Com (6MM) 4 9781350  SnapRing (125x03)

20 200-650-5  Operating Rod

2 201-651-1  Cam Roller

22 201-652-2  Cam Roller Pin

23 201-653-1  Cam Roller Push Pin

24 200-562-5  Checker

25  200-656-5  Ratchet (10)

26 200-664-5SET Rod Guide (Right & Left)
29 948-108-0  Round Head Screw (M4 x 8)

47 981-030-0  Ball (3/8)
48 982-021-0  Ball Bearing (626)
49 982-026-0  Ball Bearing (634)
50  982-100-0  Ball Bearing (6000)
51 982-402-0  Ball Bearing (EE-3)
52 988-450-0  Needle Roller Bearing
(H K-0408) 2

OE | 43 2003819  Cam Casing
64  200-663-9  Rod Plate Spring

1
1
1
5
1
1
1
2
1
16 200-079-6  Connector 1 44 976-100-0  Spring (5.8 x 40)
1
1
1
1
1
1
: 65  010-790-1  Suspension Ring 1
1
4

10000 SE PINE @ = Casing Assembly for URW-6 & URW-60R
PORTLAND, OR 97216 When ordering spare parts, please specify W = Casing Assembly for URW-60
503-254-6600 tool type, part number, and descripfion.
AIMCO FAX 503-255-2615




